
Appendix  P

Preliminary Engineering Report



HONUAHONUA‘‘ULAULA
Preliminary Engineering Report
Wailea, Kïhei-Mäkena, Maui

Prepared for:
Honuaÿula Partners, LLC

Prepared by:
Wilson Okamoto Corporation

1907 S. Beretania Street, Suite 400
Honolulu, Hawaii  96826

March  2010



 

Preliminary Engineering Report 

Honua‘ula 
 

Wailea,K hei-M kena, Maui 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Prepared For: 
 

Honua‘ula Partners, LLC 
 
 

Prepared By: 
 

Wilson Okamoto Corporation 
Engineers and Planners 

1907 South Beretania Street, Suite 400 
Honolulu, Hawaii  96826 
WOA Job No. 7814-01 

 
 
 
 
 
 
 
 

March 2010 



Honua‘ula Table of Contents 

Preliminary Engineering Report  i 

TABLE OF CONTENTS 
[...]
Basins 34 -- 

Total 685 1,150 
 
 
 
 
 



Honua‘ula Introduction 

Preliminary Engineering Report  1-5 

 
Figure 1-2 Conceptual Site Plan 
(11x17) 





Introduction Honua‘ula 

1-6  Preliminary Engineering Report 

 
This page intentionally left blank. 

 
 

 



Honua‘ula Wastewater 

Preliminary Engineering Report  2-1 

2. WASTEWATER   
The Conditions of Zoning require that the project develop or participate in the 
operation of a private wastewater treatment facility and system.  The following 
conditions are applicable to wastewater: 
 

Condition 4:  That Honua‘ula Partners, LLC, its successors and permitted 
assigns, shall be responsible for all required infrastructural improvements 
for the project, including water source and system improvements for 
potable and non-potable use and fire protection, drainage improvements, 
traffic-related improvements, wastewater system improvements and utility 
upgrades, as determined by the appropriate governmental agencies and 
public utility companies.  Except as otherwise provided by more specific 
conditions of zoning, said improvements shall be constructed and 
implemented concurrently with the development of each phase of K hei-
M kena Project District 9, and shall be completed prior to issuance of any 
certificate of occupancy or final subdivision approval, unless 
improvements are bonded by Honua‘ula Partners, LLC, its successors and 
permitted assigns. Honua‘ula Partners, LLC shall execute appropriate 
agreements with governmental agencies regarding participation in 
improvements of infrastructure and public facilities as determined by the 
agencies. 
 
Condition 14:  That a nonpotable water supply system shall be utilized for 
all irrigation purposes. 
 
Condition 16:  That Honuaula Partners, LLC, its successors and permitted 
assigns, shall provide a Sewage Disposal Analysis that has been 
reviewed and commented on by the State Department of Health, the State 
Department of Land and Natural Resources, the County Department of 
Environmental Management, and the County Department of Water Supply 
prior to Project District Phase II approval.  The Sewage Disposal Analysis, 
along with reviews and comments, shall be submitted to the Maui County 
Council for review and the project shall be subject to additional conditions 
or amendments by the Maui County Council if warranted by the Sewage 
Disposal Analysis. 
 
Condition 17:  The Honua‘ula Partners LLC, its successors and permitted 
assigns, shall construct, maintain and/or participate in the operation of a 
private wastewater treatment facility and system that accommodate the 
needs of the entire K hei-M kena Project District 9.  All reclaimed water 
from the private wastewater treatment facility shall be utilized for irrigation, 
dust control, or other non-potable purposes, and none of the reclaimed 
water shall be placed into injection wells. 

 



Wastewater Honua‘ula 

2-2  Preliminary Engineering Report 

The Wastewater Management Design Standards, Volume 1, City and County of 
Honolulu, July 1993 and Wastewater Flow Standards, County of Maui, February 
2, 2006 were used to estimate wastewater flows. 
 
This section reviews the existing wastewater system and describes proposed 
improvements to meet the demands of the project.  The proposed improvements 
are subject to change based on the refinement of plans and availability of more 
detailed information. 

2.1 Existing Conditions 

2.1.1 County Wastewater System 
The Wailea area is serviced by the K hei Wastewater Reclamation Facility 
(WWRF) located approximately 4 miles northwest of the project site (see Figure 
2-1).  Sewage from the Wailea area is conveyed to the K hei WWRF via the 
South K hei Collection System, which consists of trunk sewer mains running 
along South K hei Road and Wailea Alanui Drive.  Other K hei communities 
along this route are also served by this system. 
 
Several sewer pump stations along the route provide necessary lifts to convey 
flows by gravity to the K hei WWRF, as shown in Figure 2-1. 
 
The project site is not served by a wastewater collection system. 
 
The K hei WWRF is an activated sludge treatment facility that currently has a 
peak dry weather capacity of 8 million gallons per day (mgd).  The facility has 
undergone major upgrades in its treatment capabilities with the addition of 
flocculation and chemical feed units, effluent filtration, ultraviolet disinfection, and 
renovations to the operations building.  The plant is capable of producing R-1 
effluent, which is the highest quality of reclaimed water, as established by Hawai‘i 
State Department of Health (DOH) Standards.  Because R-1 reclaimed water 
must undergo a high level of treatment, it has minimal restrictions for reuse. 
 
The K hei WWRF currently reclaims between 40 and 50 percent of the 
wastewater it treats, typically between 1.6 and 2.0 mgd.  The rest of the R-1 
reclaimed water is discharged through injection wells located on the WWRF site.  
It is envisioned that the K hei WWRF will eventually reclaim 100 percent of its 
flow as public acceptance, demand for the high quality effluent increases in the 
future, and the distribution system is developed. 

 
The K hei WWRF does have unused capacity, however the 
collection/transmission system may not be adequate to support the project.  The 
County desires to reserve the remaining unused plant capacity to accommodate 
“infill” development in the existing service area, rather than to extend the service 
area.  Additionally, the County desires to move toward a more sustainable 



Honua‘ula Wastewater 

Preliminary Engineering Report  2-3 

Figure 2-1 Existing Wastewater System 
(11x17) 





Wastewater Honua‘ula 

2-4  Preliminary Engineering Report 

This page intentionally left blank. 
 



Honua‘ula Wastewater 

Preliminary Engineering Report  2-5 

approach to their operations.  In regards to wastewater, this would mean more 
water reuse.  The County’s reuse system is much more limited in service area 
than their sewer system.  Therefore, the reuse system would need to be 
extended much more to service the project site.  From a sustainability 
perspective, it would be more desirable to have the reuse water source 
(treatment plant) closer to where the water will be used (project site).  This would 
reduce pumping and energy costs.   

2.1.2 M kena Wastewater Reclamation Facility 
The M kena Wastewater Reclamation Facility (WWRF) is located approximately 
1.5 miles south of Honua’ula and is owned and operated by M kena Wastewater 
Corporation.  The M kena WWRF was constructed in 2001 to serve the M kena 
Resort.  The M kena WWRF is presently sized to serve Increment 1 of the 
M kena Resort.  A portion of Increment 1 has been constructed.  The current 
design capacity of the M kena WWRF is 720,000 gallons per day (gpd), and was 
designed to be expandable to 1.54 mgd.  Currently the M kena WWRF has a 
wastewater flow of 391,413 gpd with an excess capacity of 328,587 gpd.  
Therefore, the wastewater volumes for which the reclamation facility was sized 
may not be achieved.  Therefore the M kena WWRF could provide wastewater 
treatment for the proposed Honua‘ula Project.   
 
Wastewater received at the reclamation facility is treated using an activated 
sludge process with ultraviolet radiation disinfection.  The wastewater influent is 
initially screened as it comes into the plant.  The screened wastewater flows to 
aeration lagoons where micro-organisms (activated sludge) consume the organic 
material in the wastewater.  The wastewater then flows to a clarifier where these 
micro-organisms settle out.  The wastewater is then filtered and disinfected using 
ultraviolet light. 

2.2 Design Wastewater Flows 
The design peak flows were calculated for each of the Project’s parcels using the 
average wastewater flows, maximum wastewater flows, dry weather 
infiltration/inflow (“I/I”), design maximum flows, and wet weather I/I.  
 
The County of Maui design standards set forth the definitions to be used to 
estimate wastewater flows from developments, as shown below: 
 

1. Average Wastewater Flow:  The average wastewater flow is the sum of 
the products of wastewater flow rates multiply by the number of 
residential units or lot areas.   

 
2. Peaking Factor:  The peaking factor was determined by using the 

Babbit equation to determine the maximum hour wastewater flow.  
 



Wastewater Honua‘ula 

2-6  Preliminary Engineering Report 

2.0

5
p

MF  

 
Where: MF = maximum flow peaking factor 
  p = population in thousands 

 
3. Maximum Wastewater Flow:  The maximum wastewater flows were 

determined by multiplying the average wastewater flow by a County 
adopted flow factor.  A flow factor was determined using the 
cumulative total of average daily flows for each phase. 

 
4. Dry Weather I/I:  Assuming that the sewerlines will be laid above the 

normal groundwater table, an additional factor of 5 gallons per capita 
per day (“gpcd”) was assumed to account for water entering the 
collection system through pipe and manhole joints. 

 
5. Design Maximum Flow:  The design maximum flow is the sum of the 

maximum wastewater flow and dry weather I/I. 
 
6. Wet Weather I/I:  Assuming that the sewerlines will be laid above the 

normal groundwater table, an additional factor of 1,250 gallons per 
acre per day (“gad”) was assumed to account for water entering the 
collection system through pipe joints and sewer structures. 

 
7. Design Peak Flow:  The design peak flow is the sum of the design 

maximum flow and wet weather I/I. 
 
The average dry weather wastewater flow was calculated to be 0.38 MGD, as 
summarized in Table 2-1 Wastewater Flow Analysis 
 
 

Table 2-1 
Wastewater Flow Analysis 

Type Qavg (MGD) 
Average Dry Weather 0.38 
Maximum Day Dry 
Weather 0.91 

Maximum Hour Dry 
Weather 1.37 

Peak Wet Weather 2.19 



Honua‘ula Wastewater 

Preliminary Engineering Report  2-7 

2.3 Proposed Improvements 

2.3.1 Collection System 

2.3.2 Treatment System 
The overarching consideration for the proposed improvements is to meet the 
Conditions of Zoning that the project is responsible for wastewater collection, 
treatment and disposal.  Therefore, the County system serving the Wailea area 
cannot be used.  As a result, connection to the M kena WWRF or an on-site 
treatment plant were both considered as options: 
 
1. Alternative 1 - On-Site Treatment Plant:  The first alternative is to construct a 

facility that is capable of treating all of the flow to R-1 standards at the 
southwest corner of the project site on approximately 4 acres of land.  The 
WWTP would first screen the wastewater for debris, then go through an 
equalization basin, next through a membrane bioreactor, and finally be 
disinfected using ultraviolet light.   .  The recycled water would be delivered to 
the Honua’ula golf course and other suitable users for irrigation reuse.  
Reverse Osmosis (RO) concentrate from an on-site desalination facility (see 
Section 3.2.2.5) would be blended with the R-1 water. 

 
A membrane bioreactor (MBR) wastewater treatment system is proposed for 
the on-site WWRF to produce R-1 quality water for non-potable use.  The 
MBR process is a biological process (activated sludge process) combined 
with a separation process (membrane system).  MBR systems are widely 
used throughout the world and are considered an industry standard for the 
production of reliable R-1 recycled water.  In addition, MBR systems have the 
smallest footprint of the various biological treatment systems available and 
provide the highest quality recycled water.  
 
During the MBR process, wastewater is pumped into aeration basins, where a 
population of naturally-occurring microbes (activated sludge) treats the water 
by consuming organic matter. The activated sludge is separated from the 
water using membranes, located in the MBR basins. The activated sludge is 
pumped back to the head-end of the aeration basin to be used again.   
 
Periodically, excess activated sludge must be removed (wasted) from the 
treatment system.  The activated sludge goes through a thickening process to 
form dewatered solids.  The dewatered solids will be hauled to the County 
landfill for composting or disposal.  At build-out the on-site WWRF is expected 
to produce approximately 17 wet tons of dewatered solids per week. 
 
The treated water will be disinfected using ultraviolet (UV) light. The treated 
water will flow through concrete channels containing banks of submerged UV 
light bulbs. The water will be disinfected as it passes by the bulbs and is 



Wastewater Honua‘ula 

2-8  Preliminary Engineering Report 

exposed to the UV light. The UV light penetrates the cells of pathogenic 
organisms, rendering them unable to replicate. The disinfected water exiting 
the channel will meet R-1 standards and will be suitable for reuse. A pump 
station located adjacent to the UV channel will deliver the R-1 water to the 
golf course. 
 
Another potential approach to treating Honua‘ula wastewater in lieu of the 
MBR is via an extended aeration activated sludge process, followed by 
addition of coagulant chemicals and granular media or cloth disk filtration. 
Additional land area within Honua‘ula would have to be set aside for the 
WWRF if this approach is taken. The extended aeration activated 
sludge/coagulant/filtration approach is currently used at the M kena 
Wastewater Reclamation Facility and the Kïhei Wastewater Reclamation 
Facility. 

 
2. Alternative 2 - M kena WWRF:  The second alternative is to transport 

wastewater to the M kena WWRF for treatment.  Wastewater from Honua‘ula 
would be conveyed to M kena via a pump station and force main.  R-1 
recycled water would be pumped back to Honua’ula for use. 

 
Either of the above options are feasible.  Alternative 2 provides the benefit of 
consolidating wastewater services for both developments (Honua’ula and 
M kena), allowing economies of scale in the treatment process and consolidated 
regulatory compliance.  Sufficient irrigated golf course land is available within 
both developments to reuse 100 percent of the recycle water that will be 
produced. 
 
Connection to the M kena WWRF was chosen as the best option.  Three 
alternative routes were considered to connect the project site to the M kena 
WWRF.  The most direct route was selected (R.M. Towill, Wailea 670 
Wastewater Conveyance Alternatives: Analysis and Recommendations, April 16, 
2008). 
 
Wastewater will be treated at the M kena WWRF (see Figure 2-2).  It may be 
necessary to expand certain portions of the M kena WWRF to provide a small 
amount of additional capacity to accommodate the total Honua‘ula development 
wastewater flows along with the M kena Resort flows (existing and proposed).  
As the developments will be phased, implementation of the improvements could 
be implemented at the appropriate phase. 

2.3.2.1 Sewerlines 
The proposed wastewater improvements consist of a gravity collection system to 
collect flows from varying areas within the development.  Pump stations will be 
utilized where the topography requires flows to travel upslope.  The on-site 
wastewater collection system will essentially follow the proposed roadway 
system (see Figure 2-3).  The network of 8-inch gravity sewer lines will collect 



Honua‘ula Wastewater 

Preliminary Engineering Report  2-9 

wastewater from the residential lots and developments throughout the project site 
within four service areas.  In each of these service areas, the sewer lines will 
follow the topography and will flow by gravity to each of the five respective 
wastewater pump stations.   

2.3.2.2 Wastewater Pump Stations 
The existing drainageways provide an obstacle to the gravity system.  Therefore, 
four (4) wastewater pump stations will be utilized to transport the wastewater 
under the drainageways.  Sewerlines may be 3 – 15 feet deep, depending upon 